
The Official Magazine of the Central States Water Environment Association, Inc.

Fall 2009www.cswea.org • Wisconsin • Illinois • Minnesota

Central States Water Environment Association
3809 Shenandoah Dr. Crystal Lake, IL 60012

ADDRESS SERVICE REQUESTED

Buyers’ 
     Guide 

Plant Profile
MOORHEAD, MN WWTF

http://www.cswea.org


When we broke ground on these tanks in Syracuse, it was sunny. . .

But then, New York weather changes day to day 

Building Lifetimes of Value Today

Good thing weather doesn’t slow DYK construction crews down. So, whenever you are ready 
to break ground, your tank will be built on time to the quality standards DYK is known for.

•  Water storage, wastewater or thermal energy storage tanks from 
[...]
Stockholm Junior Water
Prize National Competition
– Anchorage, Alaska
Our two students from Minnesota and Wisconsin, Megan Miller and Jamie Molloy, traveled to Anchorage, Alaska in late June to com-
pete in the national SJWP competition. Both had a wonderful time, meeting many fellow students from around the country with awe-
some projects and presentations. While their projects were not judged to be in the top three, they did a great job representing CSWEA. 

2009 U.S. National Finalists:
Scott Boisvert – Arizona
Abstract: Chytridiomycosis, a disease caused by the fungus 
Batrachochytrium dendrobatidis, is threatening amphib-
ian populations worldwide. This research evaluated how 
the aquatic environment of a host amphibian influences the 
growth of B. dendrobatidis; specifically, the water chemistry. 
Amphibian habitats were identified for water sampling to 
represent the major Arizona watersheds, allowing diversity in 
geographic conditions believed to impact the water chemistry 
of a site. Bioassay experimentation measured optical density 
over time, indicating the fungus’ growth within each water 
sample. Ion Chromatography (IC) and Ion-Coupled Plasma 
Spectrometry (ICP) documented the water chemistry. A step-
wise multiple regression analysis (_=0.1) isolated the factors 
significant to B.dendrobatidis growth. Elements were identified 
as potential inhibitors or facilitators, and bioassay experi-
mentation evaluated their impact on growth. Concluding, the 
aquatic environment does affect B. dendrobatidis, as growth 
responses varied dependent upon the chemical composition 
of the site (R2=99.91%) and varied with geographic loca-
tion. This project helps to interpret the impact of the aquatic 
environment on B. dendrobatidis growth. Chytridiomycosis is 
a global problem, and trends observed in Arizona may help 
others regions, working to promote a universal solution.

M
eg

an
 M

ill
er

 (C
en

te
r)

Ja
m

ie
 M

ol
lo

y

Fall 2009 | CSWEA 31



Click HERE to return to Table of Contents

Collin McAliley – Florida
Abstract: This project investigated a 
potentially exciting chemical approach 
to mitigating the effects of Florida 
harmful algal blooms (HABs) using the 
amino acid derivative, cysteine methyl 
ester (CME). Karenia brevis, the alga 
causing Florida HABs, releases powerful 
neurotoxins called brevetoxins. CME 
was evaluated because it is known to 
chemically neutralize brevetoxins by 
molecular binding. The departure point 
for this project was to investigate how 
long a single CME treatment would 

effectively neutralize brevetoxins, in vitro, 
at typical Gulf of Mexico summer and 
winter temperatures, 29°C and 18°C 
respectively. Sonicated Karenia brevis 
was combined with artificial seawater, 
treated with CME, and incubated. The 
incubated samples were processed using 
Solid Phase Extraction (SPE) to collect the 
resulting toxins and derivatives. SPE eluted 
products were analyzed for brevetoxin 
content using High Performance Liquid 
chromatography–Mass Spectrometry. 
Results showed CME to be very effective 
in neutralizing brevetoxins. A single CME 

treatment remained 100% effective for 
37 days and partially effective for at least 
seven additional days. Temperature was 
not found to have a significant influence 
on how long a treatment was effective 
(P=0.0978).

Li Boynton – Texas
Abstract: The narrow detection range 
of conventional chemical specific tests 
necessitates the development of an 
efficient and versatile assay for the 
detection of a broad range of water 
contamination. The presence of such 
chemicals in domestic water supplies 
as well as in developing countries also 
demands a cheaper biotoxicity assay to 
improve public health worldwide. Thus, 
research was conducted to explore 
the effect of six contaminants on the 
bioluminescence of the bacterium 
Vibrio fischeri, including CuSO4, 
ZnSO4, NaNO3, HgCl2, Atrazine, and 
Permetherin. A decrease in V. fischeri’s 
bioluminescent properties was correlated 
to the presence of contamination. 
Bacteria were cultured in both liquid 
flasks and agar plates, and contaminants 
were added according to EPA values. To 
evaluate bioluminescence, cultures were 
photographed at 30-second exposure 
in a lightproof box containing a digital 
camera connected to a PC. Each image 
was analyzed using the Image J’s Batch 
Measure Macro to obtain its mean 
light intensity value. The average of 
multiple trials verified the adverse effect 
of all contaminants on bioluminescence 
within 150 minutes of introducing the 
contaminants. 

M
eg

an
 M

ill
er

 w
ith

 h
er

 d
is

pl
ay

IntelliSys Information Systems
800 347-9977    www.intellisys-is.com

Data Collection
Process Intelligence

Predictive Maintenance
Energy Management
Benchmarking Tools

Security & Surveillance 

IPMC the key to a 
Digital Nervous System

Integrated Plant Management and Control
from

CSWEA | Fall 200932

http://www.intellisys-is.com
http://www.aecom.com


Click HERE to return to Table of Contents

St. Paul, MN
Mike Clemens, Regional Manager
1425 Red Rock Road • St. Paul, MN 55119
Tel 651 730 1115 • Fax 651 730 1124
mike.clemens@hawkinsinc.com

Fond du Lac, WI
Mark Wolf, Branch Manager
1882 Morris Street • Fond du Lac, WI 54935
Tel 920 923 1850 • Fax 920 923 0606
mark.wolf@hawkinsinc.com

Superior, WI
Brenda Wiisanen, Branch Manager
2026 Winter Street • Superior, WI 54880
Tel 715 392 5121 • Fax 715 392 5122
brenda.wiisanen@hawkinsinc.com

Joliet, IL
Mike Carroll, Branch Manager
One Genstar Drive • Joliet, IL 60435
Tel 815 727 2750 • Fax 815 727 2755
mike.carroll@hawkinsinc.com

Water Treatment is Our Business
Hawkins Water Treatment Group
has been meeting the requirements

of  commercial, industrial, municipal
and institutional organizations

in the Upper Midwest since 1938.

Hawkins, Inc.
3100 East Hennepin Avenue • Minneapolis, MN 55413

Tel 612 331 9100 • Fax 612 617 8696
www.hawkinsinc.com

Fall 2009 | CSWEA 33

mailto:mike.clemens@hawkinsinc.com
mailto:mark.wolf@hawkinsinc.com
http://www.hawkinsinc.com
mailto:brenda.wiisanen@hawkinsinc.com
mailto:mike.carroll@hawkinsinc.com
http://www.controlsoftinc.com/water
http://www.sehinc.com
mailto:mike.clemens@hawkinsinc.com
mailto:mark.wolf@hawkinsinc.com
mailto:brenda.wiisanen@hawkinsinc.com
mailto:mike.carroll@hawkinsinc.com


Click HERE to return to Table of Contents

Plant Profile
CITY OF MOORHEAD, MN WASTEWATER TREATMENT FACILITY

By Andy Bradshaw

Wastewater and solids treatment process
At the MWWTF, preliminary treatment consists of bar screens, aer-
ated grit removal, and a 1.1 MG equalization basin. Flow from 
preliminary treatment is routed to one of two parallel liquid process 
trains. Each train consists of a primary clarifier, a high-purity oxygen 
activated sludge aeration basin, and two final clarifiers. Following 
final clarification, flow from each train is combined and directed 
to three polishing ponds (1.1, 3.0, and 4.9 acres, respectively) 
operated in series. Between the #1 and #2 polishing ponds is a 
moving bed biofilm reactor (MBBR) for nitrification. Chlorine gas 
is used for disinfection and sulfur dioxide gas is used for removal 
of chlorine residual. A nearly two-mile-long outfall pipe transports 
treated wastewater to the Red River of the North where the outfall 
discharges a little more than eight river miles upstream of the 
neighboring City of Fargo, ND wastewater outfall.  

Settled solids and scum collected in the primary clarifiers 
is pumped directly to one of two high-rate primary anaerobic 
digesters. The other digester receives waste activated sludge 
(WAS) and secondary scum after it is thickened by one of two 
gravity belt thickeners. Gravity belt thickener filtrate is sent to the 
headworks. Solids are treated to Class B standards in the two 
anaerobic digesters. A third digester can be operated as a pri-
mary digester, but the heating and mixing systems are turned off. 
This third digester provides temporary storage and is equipped 
with a membrane gas holding cover and stores gas from all three 
digesters. Digester gas is burned in a dual fuel boiler for heat 
recovery and a waste gas burner flares any excess gas. Treated 

biosolids are pumped from the secondary digester to an under-
ground biosolids storage facility. In the storage facility, biosolids 
are gravity thickened with the supernatant being returned to 
storage basins in the headworks for controlled pumping to the 
plant. Thickened biosolids are provided to area farmers and land 
applied for free.  

There are 19 full-time and four part-time employees respon-
sible for all plant and collection system operations, maintenance, 
laboratory, and administrative duties. In addition, MWWTF staff 
operate and maintain 124 miles of storm sewer, 89 stormwater 
ponds, 15 stormwater lift stations, and nine flood control lift sta-
tions. A supervisory control and data acquisition (SCADA) system 
is used to monitor both the plant and all lift stations. Process 
instrumentation and SCADA work is performed by in-house staff.   

Facility improvements
Since the facility was placed online in 1983, a number of 
improvement projects have been completed. In 1987, difficul-
ties with an ozone disinfection system prompted switching to 
chlorine disinfection. In 1994, the biosolids storage facility was 
constructed. The MBBR went online in 2003 as one of the first 
municipal tertiary applications in the country. In 2004, a head-
works project included the addition of new force mains, a new 
influent channel, the equalization basin, new primary clarifier 
and final clarifier flow division structures, and replacement of 
grit handling equipment. During the past year, a solids handling 

The City of Moorhead Wastewater Treatment Facility (MWWTF) service area includes the City of 

Moorhead, City of Dilworth, and the Town of Oakport, MN. There are approximately 15,600 

connections, 178 miles of collection system, and 43 lift stations serving a population of 41,334 

residents. Average flow to the MWWTF is 4.5 MGD with a design flow of 6.0 MGD and an average 

wet weather design flow of 9.0 MGD.

CSWEA | Fall 200934



Click HERE to return to Table of Contents

Plant Profile
CITY OF MOORHEAD, MN WASTEWATER TREATMENT FACILITY

improvement project was completed that included:

•	 Replacement of gas heating and mixing systems in the digest-
ers with jet mixing and spiral heat exchangers.

•	 Replacement of floating digester covers with two fixed covers 
and a gas-holding membrane cover.

•	 Replacement of dissolved air flotation (DAF) thickeners with 
gravity belt thickeners (GBT).

•	 New boilers for digester and plant heating systems.
•	 Purchase of 200 acres of farmland which is leased to farmers 

with provisions to facilitate biosolids disposal.
•	 Expansion and remodeling of the administration building and lab.

The GBTs thicken WAS to approximately 6% total solids versus 
only 3.0 to 3.5% using the old DAF thickeners. This volume 
reduction also results in less digested sludge being pumped to 

the biosolids storage facility and less biosolids supernatant return 
to the headworks. Digester gas production has increased and the 
new membrane cover and new boiler systems have improved gas 
storage and utilization capabilities.  

Industrial pretreatment
Industrial flow accounts for roughly 25 percent of the billable 
flow to the MWWTF and 35 percent of the influent CBOD5 
load. The largest industrial user is a barley malting facility with a 
discharge of approximately 0.6 MGD at 500 mg/L CBOD5. A 
hydro-sieve at the malting facility is used to remove excess barley 
solids and the relatively steady 24-hour per day discharge pre-
vents loading and flow spikes at the MWWTF. There is one very 
high strength hauled discharge to the MWWTF from a contractor 

Fall 2009 | CSWEA 35

http://www.wsbeng.com


Click HERE to return to Table of Contents

that cleans sugar, flour, and grain from rail cars. At times, this 
waste can have a CBOD5 concentration over 200,000 mg/L, 
so flow is limited to 3,000 gpd. An excess CBOD5 charge is 
applied to concentrations exceeding 300 mg/L.

2009 flood event challenges
In March and April of 2009, a record flood event occurred 
on the Red River of the North.  During the flood, portions of 
the sanitary sewer collection system were inundated with river 
water requiring numerous bypasses from the system to prevent 
or minimize threats to public health, safety, and severe property 
damage. Further compounding the flood fight, 3.7 inches of rain 
and over 17 inches of snow fell within nine days and much of 
the runoff could not be drained by gravity to the river. In order to 
protect other parts of the system, three lift stations in an evacua-
tion zone had to be turned off. In addition to bypasses from the 
collection system, the flood event required emergency opera-
tional measures to be implemented at the Moorhead Wastewater 
Treatment Facility. Due to the high river level, the outfall pipe 
couldn’t handle all the flow and threatened to flood parts of the 

plant. A portable pump was used to send flow from the polish-
ing ponds to a drainage ditch which ultimately flowed to the 
river and reduced backup in the outfall pipe. Facility staff worked 
around the clock to keep wastewater, storm, and flood systems 
operating.  

Microchem®2
Residual CL2/pH/ORP Analyzers/DO/

Bromine/Ozone/Conductivity

Illinois: Wisconsin: Minnesota:

Drydon Equipment, Inc. Drydon Equipment, Inc. Engineering America
Woody Wolff Jeff Williamson Tony Belden
2445 Westfield Drive • Suite 100 3033 South 128th Street 647 Hale Avenue N.
Elgin, IL 60124 New Berlin, WI 53153 Oakdale, MN 55128
Tel  224 629 4060 Tel  262 827 9201 Tel  651 777 4041
Fax  224 629 4061 Fax  262 827 9203 Fax  651 777 5312
wwolff@drydon.com jwilliamson@drydon.com tbelden@engamerica.com
www.drydon.com www.drydon.com www.engamerica.com

Capital Controls®

Water and Wastewater Disinfection Products

www.severntrentservices.com

B

Capital Controls® Series 200
Cylinder or Ton Mounted Feeders

CL2/SO2/NH3/CO2

Capital Controls® 1870E
Chlorine Residual Analyzers

Capital Controls® FX4400
Cabinet Gas Feed Systems

Capital Controls® Gas Feed Systems
Original Spare Parts

Capita

CSWEA | Fall 200936

mailto:wwolff@drydon.com
mailto:jwilliamson@drydon.com
mailto:tbelden@engamerica.com
http://www.drydon.com
http://www.drydon.com
http://www.engamerica.com
http://www.severntrentservices.com
mailto:tbelden@engamerica.com
http://www.engamerica.com
http://www.drydon.com
mailto:jwilliamson@drydon.com
http://www.drydon.com
mailto:wwolff@drydon.com


Click HERE to return to Table of Contents

Your Sole Source

Solution for

Waste ManagementTime

When a city’s worth of wastewater cycles through 
your facility, downtime is not an option. Count on 
Swanson Flo-Systems for all of your instrument 
and valve, maintenance and certification needs. 
We’ll get you back up and running.

Let efficiency start with your service company. 
Call Swanson today!

www.swanflo.com
763.383.4700 151 Cheshire Lane N. Suite #700

Plymouth, Minnesota 55441

Your Water & Wastewater 
Pumping Specialists

• Pre-piped and wired
• Shipped fully assembled and 

ready to install
• Several housing options 

available
• Touch screen control 

operation
• Generator and chemical 

rooms available
• Custom Variable Speed Control Systems

Pre-Fabricated Housed Pumping Systems

37 Forestwood Drive
Romeoville, IL 60446
800-323-1665 • Fax 815-886-6932
www.metropolitanind.com

Below Ground Prefabricated Lift Stations
• Single-source systems complete with all 

equipment required for operation
• Available in stainless steel, coated steel 

options, high density polyethylene and 
fiberglass

• Simplex, duplex, triplex or larger systems 
available

• Outside valve box permits servicing 
without entering sump

• Custom Variable or Constant Speed 
Control Systems

The Pumping World’s One Stop Shop!™

Indiana Digester - Water & Wastewater.indd   1 6/12/2008   8:38:50 AMFall 2009 | CSWEA 37